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History of this test report

Report No. Version Description Issue Date
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samranas. FCC RADIO TEST REPORT Report No. : FG250408001A
Summary of Test Result
Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Pass -
3.3 §96.41 Peak-to-Average Ratio Pass -
Effective Isotropic Radiated Power Pass -
3.4 §96.41
Power Density Pass -
§2.1049 . .
35 Occupied Bandwidth Pass -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . —
3.7 Conducted Spurious Emission Pass -
§96.41
Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage
§2.1051 _ _ o
4.4 Radiated Spurious Emission Pass -
§96.41

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

TEL : 408 9043300

Report Template No.: BU5-FGLTE96 Version 2.4
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs:
Proprietary radio 5G / 6G, CBRS and GNSS.

Antenna Type / Gain:
WWAN : Array Antenna with Antenna Gain 12.86 dBi

Remark: The above EUT's information is declared by manufacturer. Please refer to Disclaimer in report
summary.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Test Site Location

Sporton Site No.

Test Site No.

THO1-CA 03CHO1-CA
Test Engineer Venkata Kondepudi Leo Liu and Jesse Fan
Temperature (C) 20.2~21.2 20.1~25.3
Relative Humidity (%) 45.00~47.40 35.1~45.6

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r0O1.

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis(X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and only the worst case emissions were reported in this report.

<Single Carrier (SC) Intra Band>

Frequency Bandwidth (MHz) Test Channel
Test Items
(MHz) 10 20 30 40 L M H
Max. Output 3500~3700 % % v v % v v
Power
Peak E.IRP 3500~3700 v \Y % Y v Y Y
Density
26dB and 99%
Bandwidth 3500~3700 v v Y Y Y
Conducted
Band Edge 3500~3700 v v Y Y v Y Y
Peak-to-Average | ., 3700 v v v v v
Ratio
Conducted
Spurious 3500~3700 v v \ \ v v v
Emission
E.I.R.P 3500~3700 \% \% v v \Y % %
Frequency
- ~37
Stability 3500~3700 % v
Radiated
Spurious 3500~3700 v v \ Y v v v
Emission
Remark The mark “v “means that this configuration is chosen for testing
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saranie. FCC RADIO TEST REPORT Report No. : FG250408001A
<Multi Carrier (MC) Intra Band Contiguous>
Freq. Bandwidth (MHz) Test Channel
Test Items
(MHz) 20+20 | 20+30 | 20+40 | 30+30 | 30+40 | 40+40 | 40+20 L M H
Max. Output 3500~3700 v v v v v v v v v
Power
FHEELS E.IRP 3500~3700 v v v v v v v v v
Density
26dB and
99% 3500~3700 % % v v v v v
Bandwidth
Conducted 3500~3700 % % v v v v % % v v
Band Edge
Conducted
Spurious 3500~3700 v v v v v v v % %
Emission
E.lLR.P. 3500~3700 v v v v v v v v v
Radiated
Spurious 3500~3700 % % v % % v v v v v
Emission
Remark The mark “v “means that this configuration is chosen for testing

<Multi Carrier (MC) Intra Band Non-Contiguous>

Freq. Bandwidth (MHz) Test Channel
Test Items
(MH2) 20+20 | 20+30 | 20+40 | 30+30 | 30+40 | 40+40 | 40+20 L M H
Max. Output
e (L 3500~3700 v v v v v v v %
Power
Peak EIRP
. 3500~3700 v v v Y v v v %
Density
26dB and
99% 3500~3700 v v v v v v v v
Bandwidth
Conducted 3500~3700 v v v v v v v v v
Band Edge
Conducted
Spurious 3500~3700 v v v v v v v v
Emission
E.lLR.P. 3500~3700 v v v v v v v v
Radiated
Spurious 3500~3700 v v v v v v v v v
Emission
Remark The mark “v “means that this configuration is chosen for testing
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2.2 Connection Diagram of Test System

System BT

Simulator AF router Notebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each test ibem.

2.3 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.4 Frequency List of Low/Middle/High Channels
Single Carrier Frequency List
BW [MHZz] Frequency (MHz) Lowest Middle Highest
40 Frequency 3570 3625 3680
30 Frequency 3565 3625 3685
20 Frequency 3560 3625 3690
10 Frequency 3555 3625 3695
Multi Carrier (Contiguous) Frequency List
BW [MHz] Frequency (MHz) Lowest Middle Highest
PCC Frequency 3570 3605 3640
40 + 40
SCC Frequency 3610 3645 3680
PCC Frequency 3570 3615 3660
40 + 20
SCC Frequency 3600 3645 3690
PCC Frequency 3565 3605 3645
30 + 40
SCC Frequency 3600 3640 3680
PCC Frequency 3565 3610 3655
30 + 30
SCC Frequency 3595 3640 3685
PCC Frequency 3560 3605 3650
20 + 40
SCC Frequency 3590 3635 3680
PCC Frequency 3560 3610 3660
20 + 30
SCC Frequency 3585 3635 3685
PCC Frequency 3560 3615 3670
20 + 20
SCC Frequency 3580 3635 3690
Multi Carrier (Non-Contiguous) Frequency List
Lowest Highest
BW [MHZz] Frequency (MHz) -
(PCC) (SCC)
40 + 40 Frequency 3570 - 3680
40 + 20 Frequency 3570 - 3690
30 +40 Frequency 3565 - 3680
30 + 30 Frequency 3565 - 3685
20 +40 Frequency 3560 - 3680
20 + 30 Frequency 3560 - 3685
20 + 20 Frequency 3560 - 3690
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

L Power Divider
Power Meter -—_0 |

EUT
— Joo

Spectrum Analyzer

3.1.3Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band-Edge and Conducted Spurious Emission

— Joo o |

Spe?ﬂum hu;yzm EUT

3.1.4Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

Test commands are used to configure EUT to transmit. The parameters pre-set to force the EUT to

always transmit at the maximum output power. The power measured at one of the output terminals of

the transmitter is reported in this report based on the manufacturer’s declaration that conducted power

is identical across all the output terminals.

3.2.2Test Procedures

1. The transmitting port is connected to a spectrum analyzer and a power meter through a power
divider.
2.  Enter test commands to force the EUT to transmit the maximum output power.
3.  Select the lowest, middle, and highest channels for each band of modulation.
4.  The maximum output power transmitted is measured and read by the power meter.
5. The MIMO calculation method can be referred to section 3.9 of this report.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum via a RF cable.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio
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3.4 EIRP and Power Density

3.4.1Description of the EIRP and Power Density Measurement

The EIRP transmitters must not exceed 47 dBm /10 megahertz

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

: Maximum EIRP | Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
Category B CBSD 47 37

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.4.5

Set VBW = 3 x RBW.

Sweep time = auto couple.

© © N o g p» W DN PRE

reference bandwidth (PSD).

Detector = RMS (power averaging).

Set instrument center frequency to OBW center frequency.
Set span to at least 1.5 times the OBW.
Set the RBW to the specified reference bandwidth (often 1 MHz).

Ensure that the number of measurement points in the sweep = 2 x span/RBW.

Employ trace averaging (RMS) mode over a minimum of 100 traces.

Use the peak marker function to determine the maximum amplitude level within the

10. The MIMO Calculation method can be referred to section 3.9 of this report.

11. Determine the EIRP by adding the effective antenna gain to the adjusted power level.
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (99% OB)

1. The EUT was connected to spectrum analyzer via a RF cable.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

The conducted power of any CBSD emission outside the fundamental emission bandwidth as specified

in paragraph (e)(3) of this section (whether the emission is inside or outside of the authorized band)

shall not exceed —13 dBm/MHz within 0-10 megahertz above the upper SAS-assigned channel edge

and within 0-10 megahertz below the lower SAS-assigned channel edge. At all frequencies greater

than 10 megahertz above the upper SAS assigned channel edge and less than 10 MHz below the

lower SAS assigned channel edge, the conducted power of any CBSD emission shall not exceed -25

dBm/MHz. The upper and lower SAS assigned channel edges are the upper and lower limits of any

channel assigned to a CBSD by an SAS, or in the case of multiple contiguous channels, the upper and

lower limits of the combined contiguous channels.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT is connected to spectrum analyzer via a RF cable.
2. The band edges of low and high channels for the highest RF powers are measured.
3. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz is used.
5.  Set spectrum analyzer to be RMS detector.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Follow FCC KDB 662911 D01 Multiple Transmitter Output v02rO01to do MIMO calculation.
Method (iii): Measure and add 10 log (Nayt) dB, the factor should be added to spectrum offset.
There are a total of 8 antenna ports which are connected to 4 vertical and 4 horizontal
antennas.
MIMO Factor is 10*log(8) = 9.03 dB
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

Emission and interference limits: the device satisfies the emission limits specified in Section FCC Part
96.41€e) 1) i) & e) 2) at the lowest and highest edges of the band, and in the middle of the band.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT is connected to spectrum analyzer via a RF cable.
2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
3.  The middle channel for the highest RF power within the transmitting frequency is measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer to be RMS detector.
7. Follow FCC KDB 662911 D01 Multiple Transmitter Output v02rO01to do MIMO calculation.
Method (iii): Measure and add 10 log (Nayt) dB, the factor should be added to spectrum offset.
There are a total of 8 antenna ports which are connected to 4 vertical and 4 horizontal
antennas.
MIMO Factor is 10*log(8) = 9.03 dB
8. Taking the record of maximum spurious emission.
9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
10. The limit line is —40dBm/MHz.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the spectrum analyzer.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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3.9 Antenna Information

3.9.1 Antenna Directional Gain

The device can support MIMO with antenna.
There are a total of 8 antenna ports which are connected to 4 vertical and 4 horizontal antennas.

The manufacturer declares that it always transmits 2 spatial streams jointly across both polarizations.

MIMO calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 “Measure
and add 10 log (NANT) dB”. For the MIMO Factor in this report is 10*log (8) = 9.03 dB

According to FCC KDB 662911 D01 Multiple Transmitter Output v02r01
Directional gain = Gant + Array Gain, where Array Gain is as follows.
Array Gain = 10 log (Nant = 4 /Nss= 2) = 3.01 dB, where the lowest possible Nss is 2.
Directional gain = Antenna gain + directionality gain = 14.29+ 10log (Nant/Nss = 4/2)
=12.86 + 3.01 = 15.87 dBi
Directional gain may be calculated by using the formulas applicable to equal gain antennas with G ant

set equal to the gain of the antenna having the highest gain;
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
For radiated test below 30MHz

: X Antenna
Im

""" 1

1m

1;

Y

1
Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

RX Antenna

im

-

I
Metal Full Soldered Ground Plane

oof——
Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

(=P

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI C63.26-2015.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI C63.26-2015 Section 5.5.4

Radiated measurement using the field strength method.

1. The EUT is placed on a turntable of 0.8meter height from the ground for frequency below 1GHz,
whereas 1.5 meter for frequency above 1GHz.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table rotates 360 degrees to identify the position where the highest spurious emission is.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7.  To convert spectrum reading E(dBuV/m) to EIRP (dBm)
EIRP (dBm) = Level (dBuV/m) + 20log(d) -104.77,
where d is the distance at which filed strength limit is specified in the rules.

8.  Field Strength Level (dBm) = Spectrum Reading (dBm) + Antenna Factor + Cable Loss + Read
Level - Preamp Factor.

9. ERP (dBm) = EIRP (dBm) - 2.15

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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5 List of Measuring Equipment
. . Calibration
Instrument Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
. May 22, 2025~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz | Nov. 15, 2024 Nov. 14, 2025
May 27, 2025 (03CH01-CA)
May 22, 2025~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz | Apr. 28, 2025 Apr. 27, 2026
May 27, 2025 (03CH01-CA)
SCHWARZB May 22, 2025~ Radiation
Horn Antenna BBHA 9120D 02115 1GHz~18GHz | Aug. 06, 2024 Aug. 05, 2025
ECK May 27, 2025 (03CHO01-CA)
SHF-EHF Horn | SCHWARZB May 22, 2025~ Radiation
BBHA9170 00841 18GHz~40GHz | Aug. 07, 2024 Aug. 06, 2025
Antenna ECK May 27, 2025 (03CH01-CA)
” May 22, 2025~ Radiation
Amplifier SONOMA 310N 372241 9kHz~1GHz | Apr. 14, 2025 Apr. 13, 2026
May 27, 2025 (03CH01-CA)
WHKX8-5872.5- .
; L May 22, 2025~ Radiation
Filter Wainwright | 6750-18000-40 SN8 NA Jun. 04, 2024 Jun. 03, 2025
ST May 27, 2025 (03CH01-CA)
. o WLK12-1200-12 1.2GHz Low May 22, 2025~ Radiation
Filter Wainwright SN1 . Jun. 04, 2024 Jun. 03, 2025
72-11000-40SS Pass Filter May 27, 2025 (03CH01-CA)
o . May 22, 2025~ Radiation
Preamplifier Keysight 83017A MY53270321 | 1GHz~26.5GHz | Apr. 14, 2025 Apr. 13, 2026
May 27, 2025 (03CH01-CA)
- . ERA-100M-18G May 22, 2025~ Radiation
Preamplifier E-instrument EC1900252 | 1GHz~18GHz | Apr. 14, 2025 Apr. 13, 2026
-56-01-A70 May 27, 2025 (03CH01-CA)
" May 22, 2025~ Radiation
Preamplifier EMEC EMC18G40G 060726 18G-40G Apr. 15, 2025 Apr. 14, 2026
May 27, 2025 (03CH01-CA)
8015932/2, -
HUBER+SUH May 22, 2025~ Radiation
RF Cable NER SUCOFLEX 102| 8015762/2, N/A Mar. 04, 2025 May 27 2025 Mar. 03, 2026 03CHO1-CA
804938/2 y el ( A
May 22, 2025~ Radiation
Hygrometer TESEO 608-H1 45142559 N/A Aug. 14, 2024 Aug. 13, 2025
May 27, 2025 (03CH01-CA)
Control Turn .
) May 22, 2025~ Radiation
Controller Chaintek EM-1000 060881 Table & Antenna N/A N/A
May 27, 2025 (03CHO01-CA)
Mast
) May 22, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
May 27, 2025 (03CH01-CA)
. May 22, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
May 27, 2025 (03CH01-CA)
. E3 230621 May 22, 2025~ Radiation
Test Software Audix E3 PK-002093 N/A N/A N/A
Sporton US,V9 May 27, 2025 (03CHO01-CA)
May 14, 2025~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Aug. 14. 2024 Aug. 13. 2025
May 19, 2025 (THO1-CA)
Spectrum Rohde & May 14, 2025~ Conducted
FSV40 101089 10Hz-40GHz | Apr. 17, 2025 Apr. 16, 2026
Analyzer Schwarz May 19, 2025 (THO1-CA)
) EM May 14, 2025~ Conducted
Switch Box . EMSW26 1090304 N/A Oct. 10, 2024 Oct. 09, 2025
Electronics May 19, 2025 (THO1-CA)
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 4.70 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 550 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 450 dB
Confidence of 95% (U = 2Uc(y)) '
TEL : 408 9043300 Page Number 1 24 of 24
Report Template No.: BU5-FGLTE96 Version 2.4 Issue Date : Jun. 06, 2025
Report Version 101



swasrancas. FCC RADIO TEST REPORT Report No. : FG250408001A

Appendix A. Test Results of Conducted Test

Peak-to-Average Ratio
<Single Carrier>
Limit: 13dB
Mode 3625MHz / 10MHz
Result
Middle CH 8.67 dB PASS
Limit: 13dB
Mode 3625MHz / 20MHz
Result
Middle CH 7.62 dB PASS
Limit: 13dB
Mode 3625MHz / 30MHz
Result
Middle CH 7.59 dB PASS
Limit: 13dB
Mode 3625MHz / 40MHz
Result
Middle CH 8.26 dB PASS
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10MHz / Middle Channel

20MHz/ Middle Channel

3625MHz

3625MHz

trum

€

el 12,56 dom
Att 10 db
TRG: IFE

Offset 22,55 de
AqQT

3125 ps @ RBW 10 Mhz

@153 view

CF3.625 GHz

ean Py + 20.00 dR

Spe n

RefLavel 12.55 cBm
10 58
TRG:IFP

Offset 22.55 dB
AQT

12,5 ps @ RBW 10 MEz

@153 cirw

[cF 3.625 GH2

MBan pwr + 20.00 dB

v O lati Samples: 20000 complementary cumulative pistribution Function samples: 20000
Mean | 10%0 1% 0.10 0.01%% Mean | Peak Crest | 10% | 1% 0.1% 0.01% |
Trace 1 19 70 dBm 29.608 dbm 10.10 di 3.54db 6.55 dB 10,09 d@ Trace 1 \ 20.728 cBm 7850 dBm 8.22 d2 3.59 dB 6.52 dB 7.62 dB B.20 R
LR,
il ) [l [ [TRERER™)
Date: 14.MAY. 2025 01:58:02 Date: 14 MAY 2025 210531
i [=]

Ref Level 12.55 dbm

Offset 22.55 db

Ref Level 12,05 dBm Offtset 22.50 do
10de  AQT  312.5 ps @ RBW 10 MHz art 10de AQT  312.5 ps @ RBW 10 MHz
TRe:ED TRoiiER
@154 Clrw @154 Clrw
01 0.1
0o s .
“
1E-O
b
e
e 1€ .
,,,,,,,, |
=%
1E 1E-
A 0 S
! |
’:F:!.EZS GHz ean Pwr + 20.00 dB ’CFJ.EZS GHz lean Pwr + 20.00 dB
y DI Function samples: 20000 Y Function samples: 20000
Mean Peak Crest | 10% 1% | 010 | 0019 Mean Peak Crest | 100% 19 | 01en | oo1%w |
Traca 1 16.95 dBm 25.63 dBm B.6E d2 3.62 CB 6.23 da 7.59 b B.64 dB Traca 1 15.20 dBm 24 55 dBm 9.35 d2 3.71 0B 6.52 d8 8.26 OB 9.28 de
)il | [T )i | [T
Date. 15.MAY 2025 18,1216 Date. 15.MAY 2028 185617
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Occupied Bandwidth

Mode 99%O0BW(MHz)

Frequency 3625MHz

BW 10MHz 20MHz 30MHz 40MHz

Middle CH 9.01 18.06 27.51 37.48

%OBW(MH
99% z
Spe |“§‘] Spectrum [“@1]
Ref Level 30,00 d6m  Offset 22.55 3B @ RBW 100 kit Rof Lovel 30.00 d2m  Offset 20.55 d2 @ RBW 300 kHz
att 23 6 @ SWT l0ms @ VBW 300kHz  Mode Sweep At 23 d @ SWT Wms & VEW  1WHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
@37k Max @ 1Pk vizw
MIL1] 10,57 dom| LTEY} 14.62 dom]
20 di 3.6272380 CH| 20 dam e 9.6228820 GHz|
Ogp v 9.010989011 MHz| 5 o 18.061938062 MHz
_ i Tl A A | e
10 der T 'P.},, AR Ny A - &\—\M, \,T\' e \ T
0dpm . | 0 cbm f
10 dbm - : -10 dam
f | | i '
20 db i =20 dam: = = - 7 e
I I ol T o —
% A Dua s o 3 i
30 B — - a0 d
H‘\MVM FrY o T eyt i
40 -40 dar
50 o 50 di
60 b -60 dam
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 0.625 GHiz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | -value | Function Function Result | Type | Ref | Trc | X-value | r-value | Function | Function Result |
ML 1 ALLEV 6 - M1 1 3.622882 GHz 14,82 dBm
Tt 1 5.76 dBm Go Bw 9.010905011 Mz T1 1 153251 GHz 87 dBm Oct By 18,0619368062 MHz
] . . 5.50 dBm T2 1 3,633991 GHz 11.21 dBm
il ] GRNNNNRED e il ) W
Date 14 MAY.2025 020727 Date: 14 M&Y 2025 21:0136
e = Spectram (=)
Ref Lavel 30.0e dem Offset 22,55 d8 RBW 1 MHz Ref Level 30.06 dim Offsat 22.55dB RBW 1 MEz
Att 24 dR & SWT 10 ms & YBW 3 MKz Mode Swesp Att 24 dD @ SWT 10 ms @ YBW 3 MKz Mode Sweep
SGL Count 1007100 SaL Count 1007100
(®1Fk Max ® 1Pk Max
M11] 17.11 dBm| mi[1] 15.14 d8m)|
. i 9.6128920 GHz j . 2.6430620 GHz|
Ea PECBW . 1o 27.512487512 MHz 2B = Occ B i 27.482517483 MHz
pRERE e ol [ I ot e P b ad md A el ik 3
10 dar 10 dom
{
/ \ [ |
0 gl fJ + ' LEH f T
-10 di \ -10 \
-0 = = 20d f z
S S R GO A P ol (S PN _—
a0 de G
40 d -40
-50 dem T ]
50 -60 dim
CF 9.625 GHz 1001 pts Span 60.0 Mz CF 5625 GHz 1001 pis Span 80.0 MHz
Marker Morker
Type | Ref | Trc| | Y-valug |_Function | Function Result | Type | Ref | Tre| X-value | | Function | Function Result |
T 17,11 dém M1 1 3643062 GHe dam
T2 1 11,30 dem Oce Bw £7,5124075128 MHz T1 1 3.6068957 GHz 11.24 d2m Occ Bw 37,402517403 Mz
T2 1 11.41 dem T2 ! 3.6437812 GH2 11.92 dam
I J (U] I ] I wa
Date: 15 MAY 2025 1€:08:41 Date: 15 MAY.2025 16:53:10
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Emission Bandwidth

Mode

26dB BW(MHz)

Frequency

3625MHz

BW 10MHz

20MHz 30MHz

40MHz

Middle CH 9.35

18.94 29.73

39.96

26dB BW(MHz)

Middle Channel / 10MHz / 3625MHz

Middle Channel / 20MHz / 3625MHz

QHRNRNRND
Date. 14.MAY.2025 021100

Spectrum [“‘;‘1 Spectrum [‘E‘}
Rof Lovel 20,00 dém  Offset 22,55 cB @ RBW 100 kiz Rof Lovel 30.00 dSm  Offset 22,55 ob & RBW 300 kiz
art 77 dB @ SWT 10 ms @ VBW 300 kHr  Mode Swees att 27 db @ SWT 10ms @ VBW 1MH7  Mode Swees
SGL Count L00/100 SGL Count L00/100
[@1Pk View (@ 1Pk View
Mi[1] -19.97 dBm| mi[1] -12.54dBm
3.6203250 GHZ| 3.6154900 GHz
20 dai D2(1] 2.7+ dp| 20 8 D2{1] 1.41 dB|
9.3510 MHz| =30 18.9410 MHz|
D1 14,330 da = T ol
k ! T Tl I e e e e
e 1 10530 dis - ¥ ——s 1n
e AVt W Yy [\.» TP efion, T T {l !
0 e }I \ (=) 4
o Zt o) % 1 np:
-0 dam li ‘ i 10 d2m D2 -11 17-.-1;»‘-- 1
D2 -15.470 digs B
; i T L ke ot
] iin la Y ST
AL N, LA i
-ag. dam A (e L EATV AT L -3 dom
MP,\ S T W WP
40 i 40 der
50 d2m S0 dam
-60 dad -60 dai
CF 3.625 GHz 1001 =l> Span 20.0 MHz CF 3.625 GHz 1001 Hl> Span 40.0 MHz

JL

Date: 14.MAY.2025 21:04:08

Middle Channel / 30MHz /3625MHz

Middle Channel / 40MHz / 3625MHz

Date. 15.MAY. 2025 19:11:11

RefLevel 20,06 cbm  Offset 22,5606 RBW 1 Mkz refrevel 30.0sdem  Offsat 22.55 0B RBW 1Mrz
art 28dB @ SWT 10 ms @ VBW 3 Mz Mode Sween Att 25 dB @ SWT 10 ms @ YBW 3 MHz  Mode Swesp
SGL Count 1007100 S5L Count 100/100
[@1Pk View @ 1Pk Max
Mif1] -10.za dBm M1 12.63 dBrm)|
3.6100750 GH2 3.6050200 GHz
20 df p2[1] 1.22 dp) 20 dam i 2[1] 0.74 d8
1 17.100 g6 e 29,7300 MH2| : & 99,9600 MHz
/ e i N e e 4 A0 P A s Vel Al )
10 10 dam f 4
‘ [
/ ! ‘
agBm t LE ‘1
oo i g 1
o 8,900 I\ — 02 -10 870 4 3(
e e e i e T
i M ol Lathus gty
30 -and
-40 dim a0 d
50 50 d
-60 dim 60 d
CF 3.6G25 GHz 1001 pts Span 60.0 MHz CF 3.625 GHz 1001 pts Span 80.0 MHz
— e — —_—
L JU CHRNNRNED we il

Date: 15 MAY.2025 19:55:32

TEL : 408 9043300

Page Number

1 A4 of AS1




s as. FCC RADIO TEST REPORT Report No. : FG250408001A
EIRP Power Density|
EIRP PSD (dBm/MHz)
. Single port
Mode Frequency (MH2) F(’:‘ﬁ;AS;zE)g DG (dBi) M'M(C;g;’ °Or | conducted power 5';:;3; Limit (dBm/MHz)
(dBm/MHz2)
10MHz_Low 3555 6.06 15.87 9.03 12.02 36.92
10MHz_Middle 3625 914 15.87 9.03 12.03 36.93
10MHz_High 3695 923 15.87 9.03 12.07 36.97
Single  |20MHz Low 3560 6.13 15.87 9.03 9.33 34.23
Carrier(SC) Intra [20MHz_Middle 3625 615 15.87 9.03 1.37 36.27
Band 20MHz_High 3690 9.23 1587 9.03 9.04 33.94 <37 dBrHa
30MHz_Low 3565 6,11 15.87 9.03 7.91 32.81
30MHz_Middle 3625 9.2 15.87 9.03 7.79 32.60
30MHz_High 3685 927 15.87 9.03 773 3263
40MHz_Low 3570 611 15.87 9.03 6.41 31.31
40MHz_Middle 3625 917 15.87 9.03 5.97 30.87
40MHz_High 3680 922 15.87 9.03 6.07 30.97

Remark:
DG (dBi, 4H/4V) = antenna gain + 10*log(Nant/Nss) = 12.86 + 10*log(4/2) = 15.87 dBi
MIMO Factor: 10*log(8) = 9.03 dB

Maximum EIRP Power Density — 10MHz 3695MHz

Spectrum I:I%x

Ref Level 30.06 dBm Offset 22,55 d8 & RBW 1 MHz

Att 28 dB @ SWT 50ms @ VYBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr

M1[1] 12.07 dBm
3.6918630 GHz

20 dBm
M1

10 dBm:
0 dBm

o / \
-20d

I — s

-40 de

-50 dBm

-60 d

CF 3.695 GHz 1001 pts SEan 20.0 MHz
)i ) CIIRNNEED wa

Date: 14 MAY 2025 02:18:40
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EIRP Power (dBm/10MHz)
EIRP Power (dBm/10MHz)
Mode Frequency (MHz) |- 2er Setingl o gy | MIMO Factor conircifdp;;wer EIRP Power Limit (dBm/10MHz)
(ATT/ADAK) (dB) (dBmMH1OMHz)
(dBm/1O0MHz)
10MHz_Low 3555 6.06 15.87 9.03 19.70 44.60
10MHz_Middie 3625 914 15.87 9.03 19.78 44,68
10MHz_High 3695 9.23 15.87 9.03 19.66 4456
Single 20MHz_Low 3560 6.13 1587 9.03 18.48 4338
Carrier(SC) Intra [20MHz_Middle 3625 6,15 15.87 9.03 2037 4527
Band 20MHz_High 3690 9.23 1587 9.03 18.15 43.05 47 dBr oM
30MHz_Low 3565 611 15.87 9.03 17.35 4225
30MHz_Middle 3625 9.2 15.87 9.03 1723 4213
30MHz_High 3685 9.27 15.87 9.03 1711 42.01
40MHz_Low 3570 611 15.87 9.03 15.97 4087
40MHz_Middle 3625 9.17 15.87 9.03 15.63 4053
40MHz_High 3680 9.22 15.87 9.03 1572 4062

Remark:
DG (dBi, 4H/4V) = antenna gain + 10*log(Nant/Nss) = 12.86 + 10*log(4/2) = 15.87 dBi
MIMO Factor: 10*log(8) = 9.03 dB

Maximum EIRP Power (dBm/10MHz) - 20MHz 3625MHz

Spectrum % uv:\;
Ref Level 30.06 dem Offset 22.55 dé @ RBW 10 MHz
Att 28 d8 @ SWT 50ms @ YBW 10 MHz Mode Sweep
SGL Count 100/100
@ 1RmM AugPwr
M1[1] 20.37 dBm
mi 3.6253200 GHz
20 dBm -
/’/ \“\-\.
.
10 dem
Bm
-10 dBm
-20 dBm
-30 dBm
-40 dB
-50 dB
-60 dBm
GF 3.625 GHz 1001 pts Span 40.0 MHz
- .
JU ) b

Cate: 14 MAY 2025 20:57:51
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EIRP total Power (dBm) for reporting only

Total EIRP Power (dBm) reporting only
) Single port
Mode Frequency (MHz) TZ¥$;§§:E$ DG (dBi) M'M(c;;)a S| onducted power | Total EIRP (dBm)
(dBm)

10MHz_Low 3555 6_0.6 15.87 9.03 20.36 45.26
10MHz_Middle 3625 914 15.87 9.03 20.55 45.45
10MHz_High 3695 9 23 15.87 9.03 20.54 45.44

Single 20MHz_Low 3560 6_1.3 15.87 9.03 21.12 46.02
Carrier(SC) Intra |20MHz_Middle 3625 6_1.5 15.87 9.03 22.95 47.85
Band 20MHz_High 3690 9 23 15.87 9.03 20.81 45.71
30MHz_Low 3565 6_1.1 15.87 9.03 21.36 46.26
30MHz_Middle 3625 9 2 15.87 9.03 21.38 46.28
30MHz_High 3685 927 15.87 9.03 21.20 46.10
40MHz_Low 3570 6_1.1 15.87 9.03 21.19 46.09
40MHz_Middle 3625 917 15.87 9.03 21.02 45.92
40MHz_High 3680 922 15.87 9.03 20.86 45.76

Remark:
DG (dBi, 4H/4V) = antenna gain + 10*log(Nant/Nss) = 12.86 + 10*log(4/2) = 15.87 dBi
MIMO Factor: 10*log(8) = 9.03 dB
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Conducted Spurious Emissions

10MHz

Low Channel / 3555MHz

Middle Channe

I/ 3625MHz

Spectrum [ Spectrum (—
Ref Level 0.00 dm Offset 31.58 dB Mode Sweep Ref Level 0.00 dém  Offset 31.58 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AugPwr
Limit heck ABS Limit fheck ABS
.10 ddw- BPURIOUS_LINE_ABS PABS .10 JEH{- BPURIOUS_LINE_ABS PABS
-20 dBm -20 dBm
-30 dem -30 dBm
cal -
| sPURIOUS, | SPURIOUS_
50 dBm P T Lo 5 ggm r“ R s USSP PEY Y =Py By e
--dere
-70 dBm -70 dBm
-80 dBm -80 dBm
-5 dBm -50 dBm
Start 30.0 MHz 40905 pts Stop 40.0 GHz Start 30.0 MHz 40905 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 995.19802 MHz -58.96 dBm -18.96 dB 30.000 MHz 1.000 GHz 1.000 MHz 975.99010 MHz -58.97 dBm -18.97 dB
1,000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -54,11 dBm -14,11 db 1.000 GHz 3,530 GHz 1.000 MHz 3,52685 GHz -55.77 dBm -15.77 di
3,720 GHz 10.000 GHz 1.000 MHz 8.82805 GHz -53,50 dbm -13,50 dB 3,720 GHz 10,000 GHz 1.000 MHz 8.88834 GHz -53.52 dBm -13.52 dB
10,000 GHz 25,000 GHz 3.000 MHz 15.85608 GHz -46,32 dBm -6.32 db 10,000 GHz 25,000 GHz 3.000 MHz 15,682758 GHz -46,40 dBm -6.40 db
25,000 GHz 40,000 GHz 1.000 MHz 39.45761 GHz -47.01 dBm -7.01 db 25.000 GHz 40,000 GHz 1.000 MHz 39,49501 GHz -47.01 dBm -7.01 dB

T T

Date: 14 MAY 2025 01:34:32

T

Date: 14.MAY 2025 02:02.02

High Channel / 3695MHz

N/A

Spectrum e
Ref Level 0.00 d8m  Offset 31.58 dB Mode Sweep
SGL Count 100/100
@1 AvgPwr
Limit heck ARS
.10 ddpe__$PURIOUS LINE_ABS PARS
-20 dBm
-30 dem
andn
| SPURIOUS_
_s0dBm i st A MR Nl L)
e i
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40905 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Fregquency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 966.36614 MHz -58.95 dBm ~18.95 db
1.000 GHz 3.530 GHz 1.000 MHz 3.52054 GHz -56.12 dBm -16.12 db
3,720 GHz 10,000 GHz 1.000 MHz 8.82743 GHz -53,33 dBm -13.33 dB
10,000 GHz 25,000 GHz 3.000 MHz 15.81933 GHz -46,34 dbm -6,34 b
25,000 GHz 40.000 GHz 1.000 MHz 39.49501 GHz -46.,90 dBm -6,90 df
- —
) e

Date: 14 MAY 2025 02:23:47
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20MHz

Low Channel / 3560MHz

Middle Channel / 3625MHz

Spectrum Spectrum
Ref Level 0.00 dm Offset 31.58 dB Mode Sweep Ref Level 0.00 dém  Offset 31.58 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AugPwr
Limit heck Limit fheck
.10 ddPe_$PURIOUS | INE_ABS, _10 ddpe—BPURIOUS | INE_ABS
-20 dBm -20 dBm
-30 dem -30 dBm
cal -
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30.000 MHz 1.000 GHz 1.000 MHz 975.99010 MHz -58.88 dBm -18.88 dB 30.000 MHz 1.000 GHz 1.000 MHz 975.99010 MHz -58.89 dBm -18.89 dB
1,000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -50,45 dBm -10.45 db 1.000 GHz 3,530 GHz 1.000 MHz 3,52054 GHz -55.64 dBm -15.64 di
3,720 GHz 10,000 GHz 1.000 MHz 9.83747 GHz -53,50 dBm -13,50 dB 3,720 GHz 10,000 GHz 1.000 MHz 6,98183 GHz -53,28 dBm -13.28 dB
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1,000 GHz 3,530 GHz 1.000 MHz 3.52685 GHz -42,15 dBm -2.15 dp 1,000 GHz 3,530 GHz 1.000 MHz 3,52054 GHz -55.43 dBm -15.49 db
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3.520 GHz 3.530 GHz 1.000 MHz 3.52534 GHz -46.10 dBm -6.10 dB 3.520 GHz 3,530 GHz 1.000 MHz 3.52072 GHz -46.54 dBm -6.54 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -30.93 dem -5.93 dB 3.530 GHz 3.610 GHz 1.000 MHz 3.60988 GHz -30.83 dBm -5.83 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54900 GHz -13.45 dBm | -0.45 dB 3.610 GHz 3.619 GHz 1.000 MHz 3.61896 GHz -13.77 dém -0.77 dB
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3.520 GHz 3.530 GHz 1.000 MHz 3.52988 GHz -432.45 dem -3.48 de 3.520 GHz 3,530 GHz 1.000 MHz 3.52357 GHz -46.58 dBm -6.58 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53997 GHz -25.67 dem -0.67 dB 3.530 GHz 3.600 GHz 1.000 MHz 3.59962 GHz -25.36 dBm -0.38 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54761 GHz -19.75 dBm | -6.75 dB 3.600 GHz 3.609 GHz 1.000 MHz 3.60870 GHz -16.04 dBm -3.04 dB
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3,580 GHz 3,720 GHz 1.000 MHz 3.568021 GHz -25.34 dBm -0.34 de 3.650 GHz 3,720 GHz 1.000 MHz 3.65010 GHz -26,34 dbm -1.34 de
3,720 GHz 3,730 GHz 1.000 MHz 3,72036 GHz -46,33 dBm -6.33 dB 3.720 GHz 23,730 GHz 1.000 MHz 3,72188 GHz -46.54 dBm -6.54 dB
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3.520 GHz 3.530 GHz 1.000 MHz 3.52991 GHz -42,16 dem -2.16 de 3.520 GHz 3,530 GHz 1.000 MHz 3.52547 GHz -46.38 dBm -6.36 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53934 GHz -25.58 dem -0.58 dB 3.530 GHz 3.600 GHz 1.000 MHz 3.59941 GHz -25.36 dBm -0.36 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54807 GHz -21.57 dém | -8.57 dB 3.600 GHz 3.609 GHz 1.000 MHz 3.60800 GHz -21.46 dBm -8.46 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.54994 GHz -24.95 dBm -11.95d8B | 3.609 GHz 3.610 GHz 300.000 kHz 3.60999 GHz -25.34 dBm -12.34 dB
3.550 GHz 3.580 GHz 100.000 kHz 3.56823 GHz 6.67 dBm -23.33 dB 3.610 GHz 3.640 GHz 100.000 kHz 3.62458 GHz 6.96 dBm -23.04 dB
3,580 GHz 3.581 GHz 300.000 kHz 3.58002 GHz -25.87 dém -12.87 dp 3.640 GHz 3,641 GHz 300.000 kHz 3.64003 GHz -26.32 dém -13.33 dB
3.581 GHz 3,590 GHz 1.000 MHz 3.58381 GHz -21.05 dém -8.05 de 3.641 GHz 3,650 GHz 1.000 MHz 3.64386 GHz -22.06 dBm -9.06 dB
3,590 GHz 3,720 GHz 1.000 MHz 3.59006 GHz -25.48 dBm -0.48 de 3.650 GHz 3,720 GHz 1.000 MHz 3.65003 GHz -26.01 dBm -1.01 de
3,720 GHz 3,730 GHz 1.000 MHz 3.72973 GHz -46,42 dBm -6.42 dB 3.720 GHz 23,730 GHz 1.000 MHz 3,72481 GHz -46.25 dBm -6.25 dB
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3.520 GHz 3.530 GHz 1.000 MHz 3.52999 GHz -40.63 dBm -0.68 de 3.520 GHz 3,530 GHz 1.000 MHz 3.52122 GHz -46.38 dBm -6.38 di
3.530 GHz 3.540 GHz 1.000 MHz 3.53994 GHz -25.76 dem -0.76 dB 3.530 GHz 3.595 GHz 1.000 MHz 3.59477 GHz -25.34 dBm -0.34 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54882 GHz -22.38 dBm | -9.38 dB 3.505 GHz 3.604 GHz 1.000 MHz 3.60378 GHz -22.41 dBm -9.41 dB
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3,600 GHz 3.720 GHz 1.000 MHz 3.60042 GHz -25,36 dBém -0,36 dB 3.655 GHz 3,720 GHz 1.000 MHz 3.65958 GHz -25.61 dBém -0.61 dB
3,720 GHz 3,730 GHz 1.000 MHz 3.72617 GHz -46.14 dBm -6.14 dB 3.720 GHz 3,730 GHz 1.000 MHz 3,72575 GHz -46.46 dBm -6.46 dB
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Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freq y | Powerabs | ALimit |
3.520 GHz 3.530 GHz 1.000 MHz 3.52970 GHz -46.55 dBm -6.55 de
3.530 GHz 3.650 GHz 1.000 MHz 3.64802 GHz -25.22 dem -0.22 de
3.650 GHz 3.689 GHz 1.000 MHz 3.65883 GHz -22.12 dem -9.12 dB
3.659 GHz 3.660 GHz 200.000 kHz 3.65930 GHz -28.16 dBm -15.16 dB |
3.660 GHz 3.700 GHz 100.000 kHz 3.67128 GHz 6.44 dBm -23.56 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70015 GHz -29.41 dBm ~16.41 dB
3,701 GHz 3.710 GHz 1.000 MHz 3.70156 GHz =24.42 dBm -11.42 d&
3.710 GHz 3,720 GHz 1.000 MHz 3,71009 GHz -31.00 dBm -6.00 dB
3,720 GHz 3,730 GHz 1.000 MHz 3,72000 GHz -45.65 dBm -5.65 dB
)
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seanranas. FCC RADIO TEST REPORT Report No. : FG250408001A
Frequency Stability
Test Conditions Middle Channel / 3625MHz Limit
Temperature Voltage BW 40MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 2.00
40 Normal Voltage 2.00
30 Normal Voltage 0.00
20(Ref.) Normal Voltage 0.00
10 Normal Voltage 0.00
0 Normal Voltage 2.00
PASS
-10 Normal Voltage 2.00
-20 Normal Voltage 2.00
-30 Normal Voltage 2.00
20 Maximum Voltage -1.00
20 Normal Voltage 0.00
20 Minimum Voltage -1.00
Note:

1. Normal Voltage = 50 V. ; Minimum Voltage = 42.5 V. ; Maximum Voltage = 57.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG250408001A

<Multi Carrier (Contiguous)>

Occupied Bandwidth

Mode

99%O0BW(MHz)

Frequency

3615MHz + 3635MHz

3610MHz + 3635MHz

3605MHz + 3635MHz

BW

20MHz + 20MHz

20MHz + 30MHz

20MHz + 40MHz

Middle CH

38.20

47.55

57.78

Frequency

3610MHz + 3640MHz

3605MHz + 3640MHz

3605MHz + 3645MHz

BW

30MHz + 30MHz

30MHz + 40MHz

40MHz + 40MHz

Middle CH

57.06

67.27

77.20

20+20MHz / Middle Channel

20+30MHz/ Middle Channel

Att

Spectrum

(]

Ref Level 30,05 dem
P4 0F @ SWT
SGL Count 1004100

Offset 22,55 0B RBW 1MHzZ

10ms @ VBW 3 MHz  Mode Sweep

(@ 1Pk Max

M1l 16.72 dBm

3.6380270 GH3|

+ M1
o Occ Bw AT2 98.201798202 MHz|
Mmm P | ) ’_f'*- 12

4

i

-10 dam

-20 dam

L s
30 da

it

J Ut
s R e

-40 dam

-50 dam

-0 dan

GCF 3.625 GHz

1001 pts Span B0.0 MHz

marker

T1
T2

Type | Ref | Tre |
M1 1

29, 201798202 MHz

-

Date: 15.MAY.2025 2004247

Spectrum

]

SGL Count 100,100

Rof Lovel 2006 dBm
At 24 0B @ SWT

Offset 22 55 db
10 ms

RBW L MHz

& VBW 3tH:  Mode Swesp

CEEAES

20 dam

10 d:

M1[1] 15.96 dbm
2.6033700 GH?|

17.55244 7552 MH2

201 =
Ty
o e T

CBw
e,

L

nd

-10 dam

=0

g
-30 de

I )

E—
ot

-40 dam

50 de

-0 de

CF 2,625 CHz

1001 pts Span 100,0 MHz

Marker
Type | Ref | Trc |
R

[
T2 7

wec bw 47552447552 MHz

11,40 dbm

Il

Date 15.MAY. 2025 22 46:

) TN o8

20+40MHz / Middle Channel

30+30MHz/ Middle Channel

Spectrum | &
Ref Level 30.05 dem Offset 22,55 dB @ RBW 1 MHz
att 2402 @ SWT  10ms @ YBW 3 Mz Mode Swesp
SGL Count 1007100
O 1Pk Max
M1[1] 15.59 dBm)|
20 dBm 3.598270 GHz
= 1T Oce Bw T2 57.782217782 MHZ|
i i B W
10 dar
! 1] L
adbm t V‘ 1
i
-1od / ‘l
-20 I ET Y
ST I v et |
30 de
40d
-50 dom
-60
CF 0,625 GHz 1001 pts Span 120.0 Miz
Marker
Type | Ref | Trc | | v-value [ Function | Function Result |
1 1 2 15,53 dam
T1 1 11,30 dem Oce bw £7.702217702 MHz
T2 1 11,682 dem
Il J T e

Date: 15 MAY. 2005 23:38:50

Spectrum [‘%‘J
Ref Level 30,06 dbm  Offset 22,55 G0 @ RBW 1Mz
At 24de @ SWT 10ms @ VBW 3MHz  Mode Swesp
SGL Count 100/100
® 1Pk Max
M1[1] 15.10 demy|
20l 3.997910 GHz|
3 Occ B e 57.062037063 MHz|
R T e ]
10 4 T f ; T
| if ‘
! | \
-0 ‘ i
-20 dBm i l
bt
s Jﬁu,»w«v st g b o
a0 d
=0
=60 df
GF 3.625 GHz 1001 pts Span 120.0 MHz
Marker
Typa| Ref | Tre X-valug | v-vawe | Function | Function Result |
r/ 1 3.59791 GHz 15.10 cbm
Ti z 3596462 GHr 11.37 dBm Occ Bw 57.062337063 MHz
T2 1 3.653531 GHz 11.04 dBm
I )| GNERERRED we

Date 16.MAY 2025 0124

26

TEL : 408 9043300

Page Number 1 A17 of A51






